EPA-670/2-74-061
AUGUST 1974

Environmental Protection Technology Series

PHOSPHATE REMOVAL
IN AN ACTIVATED

SLUDGE FACILITY

€D St
SNEE .
L @
= m
) Q)
% N
S, %

N
AL prote”

National Environmental Research Center
Office of Research and Development
U.S. Environmental Protection Agency
Cincinnati, Ohio 45268



EPA-670/2-74-061
August 1974

PHOSPHATE REMOVAL IN AN ACTIVATED SLUDGE FACILITY

By

Richard E. Finger
George J. Mason
Dale A. Carlson
Gary L. Minton
Municipality of Metropolitan Seattle
Seattle, Washington 98119

Project No. WPRD 247-01
Program Element No. 1BB043

Project Officer

John E. Osborn
U.S. Environmental Protection Agency
Region X
Seattle, Washington 98101

For

Advanced Waste Treatment Research Laboratory
[...]
Number WPRD 247-01 and Demonstration Grant Number 17010 EDA
by the Municipality of Metropolitan Seattle under the partial
sponsorship of the Environmental Protection Agency.

Work was completed as of June 30, 1972.

iv



CONTENTS

Section

II
I1I
Iv

VI
VII
VIII
IX

Abstract

List of Figures

List of Tables
Acknowledgements
Conclusions
Recommendations
Introduction

Plant Modifications for the Project
General Plan

Materials and Methods
Biological Removal Studies
Chemical Removal
Discussion

References

vi
vii

viii

10
11
14
26
43
72
81



2
o

xooo\lmut.a-uwl—ll

10
11
12
13
14

15
16

17
18
19
20
21
22
23

FIGURES

Renton Treatment Plant Existing Facilities
Dye Study Plot - Detention Time

Total Phosphorus Manifold - Pump I

Total Phosphorus Manifold - Pump II

New Total Phosphorus Manifold - Pump I
New Total Phosphorus Manifold - Pump II
Chemical-Feed Control System
Chemical-Feed Control System
Chemical-Feed Control System

Full-Scale Biological Test Sampling Points
Time Relation Plot

Time Relation Plot

Linear Correlation Scatter Plot

Typical Potentiometric Titration Versus
0.10 N HC1l and End Point Determination

Diurnal Variation in Bicarbonate Assay

Diurnal Variation in Bicarbonate Assay -
24-hour Test

Sampling and Chemical Addition Points
Biological Floc Before Alum Feed

Biological Floc During Alum Feed

Biological Floc at the End of the Alum Feed
Biological Floc Before Ferric Chloride Feed
Biological Floc During Ferric Chloride Feed

Biological Floc at the End of the Ferric Chloride

Feed

vi

Page

15
17
18
19
20
23
24
25
29
33
34
35

46
48

49
52
60
61
62
69
70

71



Z
o

\oooqc\w.buwr—-l

10
11

12

13

14
15

16
17

TABLES

Plant Design
Activity Schedule
Total Phosphate Analyzer Reagents

Variables Used in the Full-Scale Biological Tests

Metro Renton Treatment Plant Full-Scale Plant
Phosphorus Removal Weekly Report

Metro Renton Treatment Plant Full-Scale Plant
Phosphorus Removal Weekly Report

Average Results of Full-Scale Feed and Mixed
Liquor Solids Concentration Tests

Mean Percent Total Phosphorus Removed on
Wednesdays and Thursdays

Cyclic Variability of Selected Parameters and
Statistical Significance of this Variability

Ion Profiles

Analyses and Sampling Frequency--Full-Scale
Chemical Feed Tests

Average Value of G-rms Velocity Gradient(Sec-l)
and Mixing Times

Daily Averages and Totals--Full-Scale Alum
Feed Test

Alum Feed Test Solids Data

Daily Averages and Totals--Full-Scale Iron
Feed Test

Iron Feed Test - Solids Data
Summary of Full-Scale Chemical Feed Test Results

vii

28

31

32

37

39

42
45

53

54

56
57

65
66
76



ACKNOWLEDGEMENTS

The authors gratefully acknowledge the support of Charles
V. Gibbs, Executive Director of the Municipality of Metro-
politan Seattle, Charles J. Henry, Jr., Director of

gperations and Gary W. Isaac, Renton Division Superinten-
ent,

Beyond-the-call-of-duty efforts of Barbara Strutynski and
other laboratory personnel in producing laboratory analyses
and the all-out efforts of Virginia Hunter, our typist,

are greatly appreciated.

The guidance and statistical analyses produced by Edward
Flagel of R. W. Beck and Associates made much of this
project possible.

The efforts and guidance of Dr. Peter G. Howe, Seattle
Community College, is greatly appreciated particularly
in reference to the use and handling of chemicals.

The cooperation of Allied Chemical Company and the
Van Waters and Rogers Company in supplying alum and
ferric chloride is sincerely appreciated.

To the many graduate students and other personnel of the

University of Washington who produced more than was
ever expected, we wish to express our sincere thanks.

viii



SECTION I
CONCLUSIONS

1. Up to 50% phosphorus removal can be achieved by the bio-
logical process at the Renton treatment plant which does not
recycle anaerobic digester supernate to the plant influent.

2. Operating conditions that promote rapid biological
growth can increase the rate of phosphorus uptake signifi-
cantly.

3. While bench scale and jar tests were not adequate tools
in this study for predicting full scale behavior, particu-
larly relating to biological phosphorus removal, they can
be useful tools for predicting chemical effects on a full
scale facility.

4. Ferric chloride and aluminum sulfate react instantan-
eously with phosphorus in soft water areas. Both chemicals
reduce the pH of the mixed liquor which could be a problem
depending on the alkalinity and phosphorus content of the
water being treated.

5. Sodium aluminate causes an increase in pH in soft water
areas thus inhibiting the phosphorus complexing reaction.

6. Precipitation of phosphorus with aluminum is pH depen-
dent. The ratio of aluminum to phosphorus required to
achieve a fixed removal of phosphorus is at a minimum at
pPH 6.0 and increases as the pH rises to 8.0. A similar
situation exists with iron at different pH's.

7. Alum effectively removes phosphorus when added to an
activated sludge system and causes a definite increase in
the density of the activated sludge. Alum is easy to handle
and presents a minimum of problems with respect to cor-
rosion and safety.

8. PFerric chloride is effective in phosphorus removal but
does not cause a significant reduction in the sludge den-
sity. Ferric chloride is difficult to handle due to its
extreme corrosiveness.

9. In the case of both ferric chloride and alum, the
estimated quantity of chemical required on the basis of
jar tests was significantly greater than was actually re-
quired. This resulted from a failure to account for the
reduction in mixed liquor phosphorus levels resulting from



the recycle of return sludge having a very low soluble
phosphorus concentration.

10. There was no change in the required chemical to phos-
phorus ratios as the test proceeded. The recycle of return
‘sludge having a significant level of metal salts, therefore,
did ‘not contribute to an enhanced phosphorus removal.

11. Alum costs were $16.80 per million gallons treated,
while ferric chloride costs were $34.20 per million gallons
treated at the Renton plant, not including shipping costs.
These represent costs of $2.88 ‘and $5.50/mg/1l phosphorus
removed/MG for alum and ferric chloride, respectively.

12. Capital costs for a complete storage and control

system for either chemical are approximately $26,000 for

a 24 MGD facility. The major portion of the costs is attri-
butable to analyzer and control equipment. This cost is
largely independent of the plant size.

13. Alum was the best chemical for removal of phosphorus
at the Renton plant on the basis of cost, ease of handling
and effect on settling. Costs are directly related to
removal efficiencies with alum costs being approximately
half the ferric chloride costs to achieve equivalent phos-
phorus . removals.



SECTION II

RECOMMENDATIONS

Further research into the nature and control of biologi-
cal phosphorus uptake in full scale activated sludge fa-
cilities should be done. The answers obtained would add
to our basic fund of knowledge and aid in the develop-
ment and selection of the most economical phosphorus re-
moval procedure.

Adequate mixing facilities for chemical addition should
be provided to insure efficient utilization of the added
chemical. Normal aeration basin mixing is not sufficient
to prevent excessive loss of the metal as the metal hyd-
roxide through hydrolysis reactions.

Activated sludge systems using chemical addition for phos-
phorus removal and having an alkalinity less than 150

ppm and a phosphorus concentration greater than 10 ppm
should have facilities for pH control. Otherwise, loss

of the biological culture can be expected.

A second phosphorus analyzer equipped with a high level
alarm should be provided at the outlet of the clarifiers
to provide backup control of the chemical addition.

A magnetic flow meter or variable speed proportioning
pump should be used to provide accurate measurement and
control of the chemical feed.

Total flow and phosphorus concentration at the chemical
addition point must be known to insure that the optimum
chemical to phosphorus ratio is maintained. Addition of
chemicals to the aeration basin will require that the
plant flow and the return sludge flow be summed to obtain
the correct flow for use on the chemical feed control
loop.

The chemical feed controller phosphate analyzer should be
equipped with high and low level alarms to protect against
autoanalyzer malfunction.

It is important to select a chemical feed point or points
which require a minimum number of controllers while pro-



viding sufficient low energy mixing following the
chemical addition to allow for flocculation.

The use of polyelectrolytes in conjunction with alum or
ferric chloride feed should be investigated. Such a pro-
cedure could effectively reduce the effluent phosphorus

level by trapping colloidal floc which would otherwise be
discharged with effluent.



SECTION III

INTRODUCTION

During the last ten years there has been a new awareness
of environmental problems and a growing concern about
man's effects on his surroundings. The effects of dis-
charging wastewater treatment plant effluents into our
streams and lakes has been one of the prime concerns. The
quantities of phosphorus in these effluents has led to
major industrial research in an attempt to substitute other
materials for phosphorus in detergents. Many research
projects have been conducted at universities and munici-
palities to discover an economical method for removing
phosphorus in wastewater treatment plants. Most of the
studies have described methods of operation that are
applicable to only one particular plant with inadequate
information about the nature of the reaction to make the
proposed method transferable to other treatment plants.
The removal of phosphorus at the Rilling Plant in
Amarillo, Texas (1) and at the Hiperion Plant(2) can be
explained chemically. Both of these studies were con-
ducted in areas having water with a very high calcium and
magnesium content.

Since the Municipality of Metropolitan Seattle's (Metro)
Renton Treatment Plant is located in a soft water area,

it was felt that a demonstration of an efficient, econo-
mical method for removing phosphorus at this location
could provide useful information for helping other plants
in soft water areas meet the increasingtly stringent stan-
dards for phosphorus removal.

SCOPE OF THE PROJECT

Phosphorus removal at Renton was investigated in the
activated sludge process with no work performed in the
primary treatment area. Both biological removal and re-
moval through the addition of chemicals to the activated
sludge culture were studied.

The biological studies included laboratory experiments
prior to full scale application. Computerized statistical
techniques were applied to the data generated from both

the laboratory and full scale experiments. Both controlled
experimental techniques and long term studies were con-
ducted and analyzed during the full scale operation.



Chemical studies were conducted in the laboratory using jar
scale and bench scale tests. Further pilot plant studies
were conducted to obtain information on the long term
effect of chemical addition. A control system for chemi-
cal dosing in proportion to the gquantity of phosphorus
present was developed for the full scale test during which
ferric chloride and aluminum sulfate were used. This
report will be restricted to the discussion of the full
scale studies. Data on the jar, bench and pilot studies
is available on a loan basis from the Municipality of
Metropolitan Seattle.

PLANT DESCRIPTION

The Metro Renton Treatment Plant is an activated sludge
plant with aerated grit removal, primary settling and an
average summer daily flow of 22 MGD. The design flow dur-
ing this study was 24 MGD and has since been expanded to
36 MGD. The ultimate design capacity is 144 MGD. The
plant is located in a softwater area and receives pre-
dominantly domestic sewage. The only major industrial
complex discharging to the plant is a dairy product facil-
ity which provides approximately one third of the total
plant BOD loading.

The Renton Treatment Plant is designed to provide a high
degree of flexibility in the aeration system. Aerator
feed can be varied from plug through step to contact stabil-
ization while aeration can be varied from conventional to
tapered with a minimum of difficulty. Each aeration tank
has a total of twelve dissolved oxygen probes and is
divided into two, two-pass systems with respect to aera-
tion control. With this arrangement, any one of the first
six probes can be used for dissolved oxygen control in the
first two passes, and any one of the second six probes

can be used for control in the second two passes. The
aeration rate can also be controlled manually. The
dissolved oxygen probes provide a continuous dissolved
oxygen profile throughout the tank. The total volume of
each of the two four-pass aeration tanks is four million
gallons.

Mixed liquor is carried from the aeration tanks to the
final clarifiers through an aerated mixed liquor channel
having a volume of 0.58 million gallons. The return
activated sludge from the clarifiers can be varied from
6 MGD to 60 MGD and can be controlled either manually or
automatically as a percent of the influent flow.



Effluent from the secondary clarifiers is collected and
chlorinated after which it is discharged to a chlorine con-
tact channel which provides 46 minutes detention time at
the design flow. The chlorine feed rate is controlled by a
continuous chlorine analyzer and the total chlorine residual
is normally held at 1.5 mg/l at the control point. The eff-
luent from the chlorine contact channel is discharged. to

the Green River.

Excess activated sludge can be wasted from the system as
either mixed liquor or return activated sludge. The waste
activated sludge is combined with the primary raw sludge
and scum and the combined waste sludges are pumped to the
Metro west side collection system. These combined wastes
then flow to the West Point plant where they are resettled
and anaerobically digested. This procedure eliminates the
necessity of maintaining digesters at the Renton plant and
thus eliminates the discharge of phosphorus rich digester
supernate to the plant influent.

The design data sheet for the plant at the time of the study
is presented in Table 1. A diagram of the Renton Treatment

Plant during the period of the study is presented in Figure

1.



DESIGN LOADINGS

Arf1amy sowagt o -
THOUSTRIAL HASTES, cum&cv MG:TAIJH
KAV [MDUSTRIAL & )

hrt e anp
n?:uc WGIJ.I wmlfnm CACIT- CUMMECTARLD
DSTIG COuSTRUCTION

Qi ST

FUTURE ConSTRUC TN
m:;z.u WATLR mno;‘suncmcu | MAECTARE B
06710 LORSTRICTI O
PUIVRC CORg 1RUCTiON
WINTER COMDAT
EX1STING CNS'RUCNC-
FUTURE CONSTRUCTION

TUS w8 uncrs
n.uusmu nsru
ueT lhwsln
FOPLLATION [QUIVALINTS PR ACRE-NECTARL
WEAVY INDUSTRIAL ABEAS
LICHT TMOUSTRIAL AREAS
BIOCHLMIC A QIYGIN
A RE i st sty
SUSPENOED SXIDS
W MR PR AN S o
POPUL AT'ON

|-wwm rwuuno-(wmmn mcuuuns
fOTAL FOPULITION EQUIVALNY, THOUS AN

v 68 5 BE By

oo

oy ue
=5

oo

L 1IDAY

oo
L

R
0
a0

LOADINGS

!°Esﬂé'ééf’f‘us i Wm &

Cur TG - LU, s 1B C IR
WNFLUENT SEWER

DumCLE Incags-Co 1
Stove, 1l 1 IO 3"

Fall
Laralaty mgp- m: migay mn-

|NLET GATES

S

INFLUENT CONTROL GATES
g

SIZU s o

SCREENING EQUIPMENT
“on €
DrAmCALLY CUAD baR SCRONS

Aar ﬂll(l'(‘i |“‘
Coade( L w D! o

?
-

B

wn
B

bind
==

[
1 3 =

e
&=

sa =
33 ¥R

eo

s

o

L&
3

Nad - w61
204 - ITh
075 - 14w
- s

R

1
$.Ba00-21,00

Table 1 - Design Data faor the Renton Plant

SCREENING EQUIPMENT (CONT}

I[[nuul:nuv CLEAMED BAR SCREENS (CONT)
Gl I et S
AI[ P LN -
T™HRY SCREEN, FHSEC, -MISEC,
uum 1N OPLRATION 7
(RACE DRY WEATHL [ RiRaN X |
MAXIM1PM DRY WEATMER FLOW 18- L1
PEAx WEY on- LS
URITS 1N OPERATION }
INIMUM FLOW L®- 03
Scwlms GRINDERS. :
CAPAC)TY CACH CRINDER, CU. FIMOUR CMHR, ©- L
SEWAGE PUMPS
MR 1)
SUCTION CHANNEL OEPTH, PX.W W.F., FT-MCTERS 1.0~ 1.3
CAPACITY PR W W F. MGD- 10 CU.M/D
PUMP ) yARIADL LPEED Q-
PUM TAN? SPEED
PUMP ) - VARIABLL $PEED
PUMP 4 - VARIABLE SPEED »ns- M
PUMP S CONSTANT SPEED
PUMP & - YARIABLE SPLID o0- Bl
TOTAL HEAD, P W.W.F., FEET-M_
P o.0- D)

PLMPS 2 345
PUMP 4 0.5-12.¢
rump Qn-128

DISCNA’IC( S1Z€, DiAMCTER, INCHES-CAL

- 9
PUMPS 2.3, 483 a1
PLMP § »- 1

PRIMARY INLET GATES

1
6SELS-200Lé

PREAERATION AND GRIT REMOVAL EQUIPMENT
Taws

b LIt
S1ZE, FEET-M,

)
WIDM FLET-M. Aan- L
UNCTH FEE)-M. [+ S
chn\n oLPTH rm . B- 4
DETERTION TE. AV D W F |, KOURS (X
WAx WY DRAULIT cmlm MED- 1000 cu.mid 13- N
PEEALRATION AIR SLOWIAS
Pl ?
CAP-BLOWIR CU FTMMIN -CU MBEIE aw B
ALR 10 PRUALRATION TANKS &Y O W F .CUMTU W, 0.08 0.4)
CRit PUwPS
amaLe »
CAP PR PUMMP CASBY. CUMMIN, - o
e stew
2
cn t[n SLPARATOR. AR M. - CU.| lelln 20- 0.
RINIB LM PARTICLL S17E REMOVID 0.1
GOy owaTALas
MBS ?
37 "bia opwarege, Tomsie xck 3.2
013101 CONTLNY OF ORI, PER CENT »
CHIT HOPPLRS
i 2
CAPACITY PLD MOPPER U YD -CU.M, -
PRIMARY SEDIMENTATION EQUIPMENT
“awy
g L] 4
AL TLET M M o104
[UACIIU) 14 00
A¢LUaCh MATR NPT FET-M. (B2}
A0 NI AV O W F MOURS 1
ONIvE.Um a'E &V D W F
a8 SO T (U WDAYSO W om0 M
VIS IOAEL 0T A DL,
Vv v 11 03
[Py tar
ey ad Cu v Day ns

LN 1)

.9
INT)
- LS

1))

BR: ]
e 43
n1-hay

PRIMARY SEDIMENTATION EQUIPMENT (CONT)
TANKS

INJ n} WAR[ T CA'U NO. PER TR 4
W;\-ﬂ nb‘)"lmCMSl OIAM[TER ORIFIC(S U TTROUGH H
UINGTH OF WEIR PER TROUGH, FEIT-M. =' a2
RAW SLUOCE PUMPS
NUMBER 4 us
CAPACLTY FER PUMP, GALM (M- CU.MMIN, »m;- 1]
SCUM PUMPS. 2
CAPACITY PER PUMP, CALMIN - CUMBI)N - 1) -
PRIMARY CONTROL GATKS
NUMBER 1 -]
SiZE, AUT-m. 2.823.0-2410%

PRIMARY TREATMENT

ASSUMED BOD REDUCTION, PER CENT
40D RLD , 100 (KS/DAY- 1000 KG/DAY

ASSUMED 5US SOLIDS REDUCTION, T L]
SUS $OC10S RLD., 10D LBSI0AY- MKGIDAV LR |

ACRATION EQUIPMENT - STANDARD LOADING RATE
AN S

* 2 un
160 IN,-08s uzunnumm. 0, TR L]
passis Lx nu ¢
WIDTH EACH PASS, X
LENGTH EACH uss 1 x - .,
AVIRACE WATER DEPTM, FLETM B-4s
OCTENTION 4y 0.0 F  houRs (31
ot DI Cap 'wa WGO- 1000 CU WD - s
300 LDAOUHE LBS APFLIED 800100 Co. 1. J0AY-
KG APPLIED B00/ 10 CUMIDAY A4 & DT N
uumm SLOWERS
? un
LOWIR, CU FLaethe CUBMIN. 1@ Mo
n Scmnc[ Pslmm P31 RGISH 13- 524
AR SURRIC0, AV W 1 ChCF O €. MICU M. 10- 18
AIB SOPPLIEDP o TAMC CY. T ve-0.77
AR SUPPLIED CU FT. LU WE o 800 R 03- 1 um-ny
AERATION EQUIPMENT - HIGH LOADING RATE
1
ML 3
15 1 60- IN. 38 1 57 CM) I MUET GATES, MO /TANK o
T CADn Fass, AL - Sy
WIDTH €Al 5
$ W PASS. FLET-M. BlvY -
AVERACE WATLR OXPTH. FEIT-M, - 4,..
QLT(NTION TWE, AV D. »um 2
WAL HYDRAULIC CAP 7 . M/DAY @Rl By
80D LOADIXG, 183 Apurts, lonum X Hibar:
€5 APPLI{0 800-1000 CU 4 K5 - 110
ALRATION BLOWERS
NUMBLR s
CAP PLE BLOWLR, CY FIMIN- cu MMM, 12.000 -339. 0
SCHARCE PRESSURE, PST KGISQ M. - sm.
AIR SUPPLLLD, Avail CU FliG-Cu wcuu -
A1& SLPPLILD'TT. OF TANC LU FIMIN LY M 0y 1 n
£(R SuPPLILD CU FT 18 bF BOD AMOVD Tomns oF 000 s
SECONDARY SEDIMENTATION EQUIPMENT
et 4 2o
OHAMET o
s (mcnv( WATROT Ay O WE . DB 42
OCTNTION TIMI iR 4
OVERFLOW nm o crso o om wsomp - W)
§ In (331 13 A INLET TUBLS NO_ PR TAMK M
313 I ig o ouny onmc(& iR e £
VI DEALLIC CAPLANK, o 330 €4 e
g -
OLLEY GRIFICES weon
SCUOGE REMOVIR o e
PETLON ACTIVATED SLUDGE PUMPS- VARIABLE SPEED
peny ! ]
CAP SancE PER PORP WGD 10D CL W10 1sé-s8m)
TOTACWLAD ¥ AXIWUM CAPACITY FLLT M we- )

l15> iAl g‘ »

8
wr- &

SECONDARY SEDIMENTATION EQUIPMENT (CONT)
SECONDARY (ONTAQL CATES
MMDER
SIZL, FET-M

SECONDARY mcnum

ASSUMED $0C REOUCTION
80D MDUCTION, NI 1'90" 1000 KGrDAY

ASSUMED $US SOLIDS REDUCTION. PER CENT
SUS SOLIDS RED.. 1000 LOS/DAY- 1080 KG/DAY

WASTE SLUDGE EQUIPMENT
PUAPS, VARIAIIL seap

NUW
£ap RAMZ PLR PUMP, GALMIN-CU MMIN, D=
TOTAL HEAD, MAX CAP.. PSI-KGISQ.EM,

lAS"! SLUM FORCE MAINS

o NCHES- M.
w-ch- ucncdtcuul- FEET-

WASTE RAS AUTOMATIC CONTROL VALVE
SIZE, INCHES-CM,

’l"‘-'lu .

o
X3-DF B W

&
We- As OWY- W

gy
S

N5

SIZU, INCHES-Cm.
EFFLUENT WEIRS

MaER L
MIDTH. FELT-M. LINITIAL WELR CIPOUTTI TP 1
DISCHARGE HEAD, Fi
SVERACL OB HEATER FLOW L%
RAEIUN DR RLATER FLow e
R0 AP in
MlmMuM Low R